
ADULT ASSEMBLY REQUIRED
Read all instructions before assembly and use.
Due to the presence of small parts during assembly, keep 
out of reach of children untill assembly is complete.

ASSEMBLY INSTRUCTION
Cat Tree

!



A B C D E

F G H I 25

25 30

b d e6

38 40 25+

i

a M8×60 M8×30 M8×16 M8×50

1pc 1pc 1pc 1pc 1pc

1pc 2pcs 1pc

1pc 2pcs 1pc

3pcs 4pcs 26pcs 2pcs 1pc

8pcs 1pc

2pcs 1pc

Please read the instruction manual carefully before using it.
Please assemble strictly in accordance with the instruction.
Please double check to the ensure that all parts of the package contents intact
If you any parts are missing, broken, damaged or worn, stop using this products until 
repairs are made and factory replacement parts are installed.

WARNING

PARTS LIST 



1 2

3 4

AI
I

I
I

B

C

25
25

25

E

D

I
I

I
I

d

b

b
b

b
b

b b

b
b

b

a a

b

b

b

b
b

b
b

b
b

M8×30mm
b

8pcs

M8×16mm
d

2pcs

M8×30mm
b

8pcs

a

2pcs

b

3pcs

M8×60mm M8×30mm



6

8

5

7

3830

6

6 6

F

e

a
a

b

b

e

1pc

M8×50mm

a

2pcs

M8×60mm
b

1pc

M8×30mm
b

1pc

M8×30mm



109

1211

40

40

25+

G

G

H

b

b
b

bb

b

3pcs

M8×30mm
b

2pcs

M8×30mm


